



Product Service

CERTIFICATE

No. Z2 053696 3522 Rev. 00

Holder of Certificate: **KOMPAN A/S**
C.F. Tietgens Boulevard 32C
5220 Odense SØ
DENMARK

Certification Mark:



Product: **Combination playing construction**

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition, the certification holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. All applicable requirements of the Testing, Certification, Validation and Verification Regulations of TÜV SÜD Group have to be complied. For details see: www.tuvsud.com/ps-cert

Test report no.: 713319005-24

Valid until: 2029-07-17

Date, 2024-07-19

(Tobias Hofmann)

CERTIFICATE

No. Z2 053696 3522 Rev. 00

Model(s): CRP800101, CRP800501, CRP810101,
CRP810201, CRP811001, CRP811501,
CRP812001, CRP812501

Parameters:

Rope nets fixed between steel arches.

The equipment is made of Corocord rope with diameter of 19 mm up to 22 mm and 8 mm thick membranes made of polyester fabric with rubber covering and galvanised steel arches with Ø139.7 x 4.0 mm.

- EPDM discs
- Hammock made of PUR
- Arch tunnel made of PE
- PP rope, Ø150 mm
- Ladder rungs made of bamboo
- Fireman's pole made of stainless steel, straight and spiral
- Wobble beam (balance beam)

**Tested
according to:**

DIN EN 1176-1:2017
DIN EN 1176-3:2017
EN 1176-1:2017
EN 1176-3:2017